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SUMMARY OF PRODUCT CHARACTERISTICS 

ANSM - Updated on: September 29, 2014 

1. NAME OF THE MEDICINAL PRODUCT 
MAALOX MAUX D'ESTOMAC (for stomach disorders) oral suspension in sachets 

2. QUALITATIVE AND QUANTITATIVE COMPOSITION 
Aluminum hydroxide .............................................................................................. 460 mg 

Equivalent to aluminum oxide ................................................................................ 230 mg 

Magnesium hydroxide ............................................................................................ 400 mg 

For one sachet. 

Excipients with known effect: one sachet contains 2 g of sucrose and 140 mg of sorbitol.  

For the full list of excipients, see Section 6.1. 

3. PHARMACEUTICAL FORM 
Oral suspension in sachets. 

4. CLINICAL PARTICULARS  

4.1. Therapeutic indications 
This medicinal product is indicated for heartburn and reflux of gastric acid in adults and 
adolescents over 15 years of age. 

4.2.  Posology and method of administration 
Oral use. 

FOR ADULTS AND ADOLESCENTS OVER 15 YEARS OF AGE ONLY. 

• 1 to 2 sachets per dose when heartburn or reflux of gastric acid occurs. 

• Maximum number of doses per day: 6 doses. 

• No more than 12 sachets should be taken per day. 

• Carefully massage the sachet before opening. 

• Drink the suspension as is without diluting it. 

Treatment duration should not exceed 10 days without seeking medical advice.  

4.3.  Contraindications 
• Hypersensitivity to the active substances or any of the excipients. 

• Severe renal failure, as the drug contains magnesium.  

4.4.  Special warnings and precautions for use 
Special warnings  
Patients should be advised to seek medical advice if the following occur: 

• weight loss, 

• difficulty swallowing or persistent abdominal discomfort, 
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• digestive disorders occurring for the first time or recent changes in existing disorders, 

• renal failure. 

This medicinal product contains sorbitol. It is therefore not recommended in patients with 
fructose intolerance (rare hereditary disease). 

This medicinal product contains sucrose. It is therefore not recommended in patients with 
fructose intolerance, glucose and galactose malabsorption syndrome or sucrase-isomaltase 
deficiency. 

This medicine contains 3.15 g of sucrose per sachet. This should be taken into account as 
part of the daily allowance in patients on a low-sugar diet or with diabetes mellitus. 

Aluminum hydroxide may cause constipation. It may also trigger or aggravate intestinal 
obstruction in at-risk patients (patients with renal failure or the elderly). Magnesium salts 
overdose may cause hypomotility of the bowel. 

Precautions for use 

• Under normal conditions of use, aluminum hydroxide is not well absorbed from the 
gastrointestinal tract (see Section 5.2). Long-term use and/or excessive doses, or even use 
at recommended doses in patients with low-phosphorus diets may lead to phosphate 
depletion accompanied by increased bone resorption and hypercalciuria with the risk of 
osteomalacia. Aluminum hydroxide binds to phosphate in the gastrointestinal tract, forming 
insoluble compounds and thereby reducing phosphate absorption. Caution should be 
exercised when this medicine is administered in patients at risk of phosphate depletion or 
receiving long-term treatment. These patients should seek medical advice. 

• In patients with renal failure or in chronically dialyzed patients, the aluminum and 
magnesium salt content must be taken into account as it may be increased in plasma. 
Long-term exposure to high doses of the drug may lead to encephalopathy, dementia, 
microcytic anemia, or may worsen dialysis-induced osteomalacia. 

• Taking aluminum hydroxide may be dangerous in hemodialysis patients with porphyria. 

• In patients with renal failure, co-administration with citrates can cause increased plasma 
aluminum levels (see Section 4.5). 

• If disorders persist after 10 days of treatment or worsen, the cause should be 
investigated and the course of action reassessed. 

• Long-term use of antacids in patients with renal failure should be avoided.  

4.5. Interaction with other medicinal products and other forms of interaction 
Antacids interact with certain other medicinal products taken orally.  

Combinations requiring precautions for use  
Decreased gastrointestinal absorption of concomitantly administered medicinal products has 
been observed. As a precaution, an interval should be allowed between administration of 
antacids and other medicinal products. If possible, allow an interval of more than 2 hours 
between administration of this medicinal product and: 

+ Acetylsalicylic acid 
+ H2 antisecretory antihistamines  
+ Atenolol 
+ Bisphosphonates 
+ Sodium sulfonate cation exchange resin: reduced ability of the resin to bind with 
potassium, with a risk of metabolic alkalosis in patients with renal failure and intestinal 
obstruction. 
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+ Cefpodoxime 
+ Citrates: systemic circulation of aluminum may be facilitated, particularly in patients with 
impaired kidney function. 
+ Chloroquine 
+ Cyclines 
+ Digitalis drugs 
+ Elvitegravir: elvitegravir concentrations are decreased by almost half when elvitegravir 
and Maalox are absorbed simultaneously. 
+ Ethambutol 
+ Fexofenadine 
+ Iron (salts) 
+ Fluorine 
+ Fluoroquinolones 
+ Glucocorticosteroids not including hydrocortisone replacement therapy 
(described for prednisolone and dexamethasone) 
+ Thyroid hormones  
+ Indomethacin 
+ Isoniazid 
+ Ketoconazole (reduced gastrointestinal absorption of ketoconazole due to 
elevated gastric pH) 
+ Lansoprazole 
+ Lincosamides 
+ Metoprolol 
+ Phenothiazine neuroleptics 
+ Penicillamine 
+ Phosphorus (supplements) 
+ Propranolol 
+ Rosuvastatin 
+ Sulpiride 
+ Ulipristal: the effect of ulipristal may be reduced as a result of decreased absorption. 

4.6.  Pregnancy and lactation 
Pregnancy 
There are no reliable data on teratogenic effects in animals. 

No particular malformative or fetotoxic effects have been reported to date in clinical practice. 
However, the follow-up of pregnancies exposed to this medicinal product is insufficient to rule 
out any risk. 

Therefore, use of this medicinal product during pregnancy should only be considered if 
necessary. 

This medicinal product contains aluminum or magnesium ions which may affect 
gastrointestinal transit, and this must therefore be taken into account. 
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• Magnesium hydroxide salts may cause diarrhea. 

• Aluminum salts cause constipation which may exacerbate the constipation often 
observed during pregnancy. 

Use of this medicinal product for long periods and at high doses should be avoided.  

Breast-feeding  
No data on excretion in breast milk are available. Nevertheless, since the systemic 
circulation of aluminum hydroxide and magnesium hydroxide is limited, women can 
breastfeed during treatment. 

4.7.  Effects on ability to drive and use machines 
Not applicable. 

4.8.  Undesirable effects 
Adverse reactions are ranked by frequency and system organ class. Frequencies are defined 
as follows: very common (≥1/10), common (≥1/100 to <1/10), uncommon (≥1/1 000 to 
<1/100), rare (≥1/10 000 to <1/1 000), very rare (<1/10 000), frequency not known (cannot be 
estimated from the available data). 

Immune system disorders: 
Frequency not known: hypersensitivity reactions, such as pruritus, erythema, urticaria and 
anaphylactic reaction/shock. 

Metabolism and nutrition disorders: 
Frequency not known: 

• Hypermagnesemia: cases of hypermagnesemia have been reported at unknown 
frequency. These cases have mainly been reported in patients with renal failure. 
Hypermagnesemia in these patients may be due to an accumulation of magnesium due to 
decreased renal excretion. 

• Hyperaluminemia: cases of hyperaluminemia have been reported at unknown frequency. 
These cases have mainly been reported in patients with renal failure and/or in elderly 
patients. The risk is increased by concomitant oral intake of citric acid, sodium citrate or 
calcium citrate. 

• Hypophosphatemia: hypophosphatemia may occur after long-term use or at high doses, 
or even with normal doses of the drug in patients on low-phosphorus diets, possibly 
resulting in increased bone resorption and hypercalciuria and the risk of osteomalacia 
(see Section 4.4). 

Gastrointestinal disorders:  
Frequency not known: gastrointestinal disorders (diarrhea or constipation) (see Section 4.4).  

Reporting of suspected adverse reactions  
Reporting suspected adverse reactions after authorization of the medicinal product is 
important. This makes it possible to continuously monitor the benefit/risk ratio of the drug. 
Healthcare professionals are asked to report any suspected adverse reactions via the 
national reporting system, i.e. Agence Nationale de Sécurité du Médicament et des Produits 
de Santé (ANSM) under "Réseau des Centres de Pharmacovigilance" (Network of 
Pharmacovigilance Centers) - Website: www.ansm.sante.fr. 

4.9.  Overdose 
Oral overdose of magnesium does not generally cause toxic reactions in patients with 
normally functioning kidneys. However, magnesium poisoning can develop in patients with 
renal failure (see Section 4.4). 

http://www.ansm.sante.fr/
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The toxic effects depend on serum magnesium concentrations and the signs are as follows: 

• decreased blood pressure, 

• nausea, vomiting, diarrhea, abdominal pain, 

• drowsiness, reduced reflexes, muscle fatigability, neuromuscular paralysis, 

• bradycardia, ECG abnormalities, 

• hypoventilation, 

• in the most severe cases, respiratory paralysis, coma, renal failure or cardiac arrest may 
occur, 

• anuric syndrome. 

This medicinal product can trigger or worsen intestinal obstruction and ileus when used at 
high doses in at-risk patients (see Section 4.4). 

Aluminum and magnesium are excreted in the urine. 

Treatment of acute overdose consists of rehydration and forced diuresis. 

Treatment of magnesium overdose: The effects of hypermagnesemia can be antagonized by 
IV administration of calcium gluconate. In patients with renal failure, hemodialysis or 
peritoneal dialysis is necessary. 

5. PHARMACOLOGICAL PROPRIETES 

5.1.  Pharmacodynamic properties 
ANTACID 
(A: alimentary tract and metabolism) 
This medicinal product protects the esophageal-gastroduodenal mucosa.  

It is transparent to X-rays. 

The antacid capacity is 20 mEq H+/sachet (in vitro study of a unit dose according to the 
Rosset-Rice method). 

5.2.  Pharmacokinetic properties 
Magnesium and aluminum hydroxides are considered local, non-systemic antacids that have 
negligible absorption under normal conditions of use. 

5.3. Preclinical safety data 
Not applicable. 

6. PHARMACEUTICAL PARTICULARS  

6.1.  List of excipients 
Sucrose syrup (64 per cent), liquid sorbitol (non-crystallizing), xanthan gum, guar gum, sodium 
chloride, lemon-lime flavor (lemon essential oil, vitamin E, lemon terpene essential oil, grapefruit 
essential oil, distilled sweet lime essential oil, orange essential oil, coconut oil, citral). 

6.2.  Incompatibilities 
Not applicable. 

6.3.  Shelf life 
3 years. 
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6.4.  Special precautions for storage 
This medicine does not require special precautions for storage. 

6.5.  Nature and contents of container 
4.3 ml in sachets (polypropylene/aluminum/PE). Box of 10, 20, 30 or 50. 

Not all pack sizes may be marketed.  

6.6.  Special precautions for disposal and other handling  
No special requirements. 

7. MARKETING AUTHORIZATION HOLDER 
sanofi-aventis France  
1-13, boulevard Romain Rolland 
75014 Paris 
France 

8. MARKETING AUTHORIZATION NUMBER(S) 

• 354 549-6: 4.3 ml in sachets (polypropylene/aluminum/PE); box of 10. 

• 354 550-4: 4.3 ml in sachets (polypropylene/aluminum/PE); box of 20. 

• 354 551-0: 4.3 ml in sachets (polypropylene/aluminum/PE); box of 30. 

• 354 552-7: 4.3 ml in sachets (polypropylene/aluminum/PE); box of 50. 

9. DATE OF FIRST AUTHORIZATION/RENEWAL OF THE AUTHORIZATION 
[To be completed by the Marketing Authorization Holder] 

10. DATE OF REVISION OF THE TEXT 
[To be completed by the Marketing Authorization Holder] 

11. DOSIMETRY 
Not applicable. 

12. INSTRUCTIONS FOR PREPARATION OF RADIOPHARMACEUTICALS 
Not applicable. 

GENERAL CLASSIFICATION FOR PRESCRIPTION AND SUPPLY 
 

Medicinal product not subject to medical prescription. 
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